=

Pure Water Monterey

A Groundwater Replenishment Project

S

el 1on'r
Environmental
Associates, Inc.

Nellor Environmental
Associates, Inc.
4024 Walnut Clay Dr.
Austin, TX 78731
512.374.9330

FINAL
ENGINEERING REPORT

VOLUME I: ENGINEERING REPORT

MONTEREY ONE WATER PURE
WATER MONTEREY GROUNDWATER
REPLENISHMENT PROJECT

Revised
April 2019

T['usse]l) TODD i

TECHNOLOGIES INC  <S—— GROUNDWATER
Trussell Technologies, Inc. Todd Groundwater
1939 Harrison Street 2490 Mariner Square Loop
Suite 600 Suite 215
Oakland, CA 94612 Alameda, CA 94501
510.457.2200 510.747.6920

www.trusselltech.com
www.toddgroundwater.com




SIGNATURE PAGE

A

John D. Kenny, P.E.
Supervising Engineer
Trussell Technologies, Inc.
[...]
2.2.2.2. Groundwater Replenishment Provisions

The Recycled Water Policy includes specific provisions for approval of groundwater replenishment
projects.

e Project must comply with the Title 22 Criteria for groundwater replenishment, including
monitoring requirements for priority pollutants contained in California Code of Regulations,
title 17 and California Code of Regulations, title 22 (including subsequent revisions), and
recommendations by the State Water Board for the protection of public health pursuant to
Water Code section 13523.

e Projects must implement a CEC monitoring program that is consistent with Attachment A of
the Recycled Water Policy and any recommendations from the SWRCB.

Nothing in the Recycled Water Policy limits the authority of the RWQCB to protect beneficial uses
provided any proposed limitations for protection of public health may only be imposed following
consultation with DDW, consistent with SWRCB Orders WQ 2005-0007 and 2006-0001.

Nothing in the Recycled Water Policy limits a RWQCB from imposing additional requirements for a
groundwater replenishment project that has a substantial adverse effect on the fate and transport
of a contaminant plume or changes the geochemistry of an aquifer causing dissolution of
constituents.

12 See October 10, 2016 email from Harvey Packard, RWQCB to M1W staff.

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 2-14 TODD GROUNDWATER



2.2.2.3. Anti-degradation and Assimilative Capacity

The Recycled Water Policy states that until such time as an SNMP is in effect, compliance with
SWRCB Resolution No. 68-16 can be demonstrated by evaluating two assimilative capacity
thresholds. A groundwater replenishment project that utilizes less than 10% of the available
assimilative capacity in a groundwater basin/sub-basin (or multiple projects utilizing less than 20%
of the available assimilative capacity in a groundwater basin/sub-basin) are only required to conduct
an anti-degradation analysis verifying the use of the assimilative capacity. In the event a project or
multiple projects utilize more than the designated fraction of the assimilative capacity (e.g., 10% for
a single project or 20% for multiple projects), the project proponent must conduct a RWQCB-
deemed acceptable anti-degradation analysis. A RWQCB has the discretionary authority to allocate
assimilative capacity to groundwater replenishment projects. A Project-specific antidegradation
analysis was conducted as part of the permitting process. The analysis demonstrated use of less
than 10% of the available assimilative capacity of constituents of concern.?

2.2.2.4. Constituents of Emerging Concern

When adopted in 2009, this provision in the Recycled Water Policy acknowledged the need for more
scientific information and work with respect to test methods and more specific determinations as
to how CECs may impact public health or the environment. The SWRCB convened an expert panel,
in consultation with DDW, to make recommendations for monitoring CECs in recycled water. The
first expert panel report was published in June 2010 with specific recommendations for CEC
monitoring for groundwater replenishment projects.

The SWRCB amended the Recycled Water Policy in 2013 (Resolution No. 2013-0003) to include the
Panel’s recommended CEC monitoring program, including the a list of specific performance indicator
and health-based CECs, and surrogates, , their respective monitoring, and procedures to evaluate
the data and for responding to the monitoring results (see Section 12.6). The Panel was reconvened
in 2017 to review available data and update its 2010 recommendations. The Final Report was
released in April 2018 and included revisions to the list of indicators and surrogates and
recommendations to conduct bioanalytical screening. The Panel’s findings were incorporated into
Appendix A of the 2018 Recycled Water Policy Amendment.

2.3. FEDERAL REQUIREMENTS FOR GROUNDWATER REPLENISHMENT PROJECTS
(UNDERGROUND INJECTION CONTROL)

At this time there are no Federal permitting requirements for surface application groundwater
replenishment projects; the U.S. EPA’s underground injection control (UIC) program does apply to
injection wells but has no permitting consequences for the Project. The UIC program has categorized
injection wells into five classes, only one of which (Class V) applies to groundwater replenishment
projects. Under the existing Federal regulations, Class V injection wells are “authorized by rule” which

13 November 18, 2016 Technical Memorandum prepared by Todd Groundwater for MRWPCA,
“Antidegradation Analysis in Support of Proposed AWTF Recycled Water Concentration Limits, Pure Water
Monterey Groundwater Replenishment Project (Project)”

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 2-15 TODD GROUNDWATER



means they do not require a Federal permit if they do not endanger underground sources of drinking
water and comply with other UIC program requirements. For California, U.S. EPA Region 9 is the
permitting administrator for Class V wells. Any injection project planned in California must meet the
State Sources of Drinking Water Policy, which ensures protection of groundwater quality for drinking
water supplies, and therefore a Federal permit would not be necessary.** All Class V injection well
owners in California are required to submit information to U.S. EPA Region 9 on the well for U.S. EPA’s
inventory.®

14 See http://water.epa.gov/type/groundwater/uic/class5/frequentquestions.cfm#do i.
15 http://www.epa.gov/region9/water/groundwater/uic-classv.html, and
http://www.epa.gov/region9/water/groundwater/injection-wells-register.html.

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 2-16 TODD GROUNDWATER



3. PROJECT FACILITIES

This section summarizes information, including design criteria, on the M1W RTP and the AWP
Facility unit processes and reliability features, product water transmission systems, and the Injection
Facilities. The AWP Facility design information presented in this Engineering Report is based on the
AWP Facility and Product Water Pump Station contract drawings that were completed in May 2017
for re-bidding the construction of the facilities.

3.1. REGIONAL TREATMENT PLANT
3.1.1. Overview of Monterey Regional Water Pollution Control Agency’s System

M1W, which currently serves a population of approximately 250,000, was created in 1972. M1W
consists of and provides regional wastewater treatment, disposal, and reclamation facilities for the cities
of Monterey, Pacific Grove, Del Rey Oaks, Sand City, Marina, and Salinas; the Seaside County Sanitation
District; the Castroville, Moss Landing, and Boronda Community Services Districts; and Fort Ord lands.
Each member entity retains ownership and operating and maintenance responsibility for wastewater
collection and transport systems up to the point of connection with interceptors owned and operated by
M1W (some member entities contract with M1W for operation and maintenance services of their
collection systems). Residential, commercial, and industrial wastewater and some dry weather urban
runoff are conveyed to the RTP for treatment. M1W also accepts an average 6,400 gallons per day of
brine by truck from businesses, which would otherwise discharge to the sanitary sewer system and into
the RTP. These wastewaters include water softener regenerant waste and RO brines. Because irrigation
uses of recycled water are sensitive to TDS, M1W has sought to keep elevated TDS wastewaters
segregated from the influent flow to the RTP. Brine wastes are held in a lined holding pond and
ultimately discharged directly to, or blended with, secondary treatment wastewater before being
discharged through M1W'’s ocean outfall.

3.1.2. Regional Treatment Plant Facilities

The RTP is located in Marina, CA (see Figure 3-1). It has an average dry weather flow design treatment
capacity of 29.6 million gallons per day (mgd) and a peak wet weather design capacity of 75.6 mgd,
with an Outfall ultimate wet weather capacity of 81.2 mgd. It currently receives and treats
approximately 16-17 mgd. An aerial image annotated with the key treatment facilities at the RTP is
presented in Figure 3-2.

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 3-1 TODD GROUNDWATER



Figure 3-1.  Regional Treatment Plant location

Figure 3-2.  Existing Regional Treatment Plant facilities

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 3-2 TODD GROUNDWATER



Wastewater treatment at the RTP consists of aerated grit removal, primary clarifiers, trickling filters,
solids contact, and secondary clarifiers. Undisinfected secondary clarifier effluent is (1) discharged to
the ocean pursuant to National Pollutant Discharge Elimination System (NPDES) Permit (Order No.
R3-2014-0013) or (2) used as influent for the co-located SVRP for production of disinfected tertiary
recycled water.

In most winter months, secondary effluent is discharged to Monterey Bay through the ocean outfall,
which includes a diffuser that extends 11,260 feet offshore at a depth of approximately 100 feet.
The minimum initial dilution is 145 parts seawater to 1 part discharge water. The diffuser on the
ocean outfall is designed to convey wet weather flows of up to 81.2 mgd.

In most months, tertiary recycled water is used for irrigation of 12,000 acres of farmland in the
northern Salinas Valley pursuant to RWQCB Orders No. 94-82 (WRRs issued to M1W) and No. 97-52
(Recycled Water User Requirements for CSIP issued to the MCWRA). The existing facilities at the
SVRP, including upstream treatment at the RTP, are designed to produce up to 29.6 mgd of tertiary
recycled water; this volume of recycled water is authorized under Order No. 94-82. The SVRP
includes an 80-AF storage pond that holds tertiary-treated wastewater and disinfected Salinas River
water before it is distributed to farmland. The use of recycled water for irrigation reduces regional
dependence on and use of local groundwater, which, in turn reduces groundwater pumping-related
seawater intrusion into the Salinas Valley aquifers.

Sludge/biosolids are anaerobically digested and sent to two screw presses, which replaced a belt
filter press and reduced the reliance on sludge drying beds. The holding lagoons and some of the
drying beds may still be utilized in emergency situations. Dried solids are hauled to the Monterey
Regional Waste Management District’s landfill, adjacent to the RTP, where it is mixed with wood
products and used for slope cover.

3.1.3. Regional Treatment Plant Flow Projections

In support of the EIR, a study was conducted to evaluate future projected flows to the RTP (Brezack
& Associates, Inc., 2014). The analysis found that municipal wastewater flow to the RTP is projected
to decrease to a range of 19.2 to 17.1 mgd. Actual municipal wastewater flows to the RTP have
decreased to approximately 16-17 mgd showing that the study underestimated conservation and
the effects of a four-year drought. The study may reflect the general trends and says that after 2030,
flows may increase to a range of highs between 22.7 and 24.3 mgd. The future increase is
dependent upon whether urban growth projections assumed in the 2014 projections are realized,
which may not occur. To ensure sufficient water for the Project and CSIP, new source waters will be
diverted to the RTP as previously discussed in Section 1.

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 3-3 TODD GROUNDWATER



3.2. ADVANCED WATER PURIFICATION FACILITY

There are no existing advanced treatment facilities permanently installed at the site of the new AWP
Facility other than the Demonstration Facility. The full-scale AWP Facility will consist of the following
major components?®:

e Secondary effluent diversion structure,

e  AWP Facility influent pump station,

e Ozonation (membrane filtration pretreatment),

e Membrane filtration (MF) feed water pumps

MF system,

RO feed water pumps,

RO system,

Ultraviolet light (UV) with hydrogen peroxide AOP,
e Post treatment stabilization including decarbonation and lime addition,
e  Product water pump station and transmission line,
e RO concentrate discharge facilities,

e Waste neutralization facilities

A simplified process flow diagram is shown in Figure 3-3.

16 The optional upflow Biologically Active Filtration (BAF) system was included as a possible process in the
2014 Concept Proposal and was also addressed as part of the EIR; however, it was removed from the AWP
Facility design through value engineering.

FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES
Pure Water Monterey 3-4 TODD GROUNDWATER



Collection System Existing Regional Treatment Plant (RTP) Process To existing

tertiary
treatment

Urban  Agricultural Agricultural Primary Treatment Secondary Treatment
Runoff Wash Water  prainage

Primary Biological Bio- Secondary

Screening j . o - . e
Sedimentation Trickling Filters  Flocculation Clarification

|

MRWPCA Wastewater

v
Proposed Advanced Water Purification Facility (AWPF) Process
Upflow Biologically Membrane Reverse Advanced Product
Ozonation  Active Filtration  Filtration Osmosis Oxidation Water
(BAF) optional (MF) (RO) (AOP) Stabilization To injection
wells & Marina
R Coast Water
— v District for
—lp landscape
irrigation
1l RO
Filter backwash returned to RTP Concentrate
v ‘ To ocean

Excess secondary effluent blended with brine e outfall
(when available)

Figure 3-3.  Simplified process flow diagram of existing M1W RTP primary and
secondary treatment and the AWP Facility

The planned treatment capacity of the AWP Facility is 5.0 mgd (e.g., the amount of product water
produced will be 5.0 mgd). A process flow summary for the major treatment processes of the AWP
Facility is provided in Table 3-1.

Table 3-1: AWP Facility Process Flow Summary

Treatment Process Design Flows (mgd)

Ozonation Influent and Effluent 6.85

MF Feed 6.85

MF Filtrate 6.17

RO Feed 6.17

RO Permeate 5.0

AOP Influent and Effluent 5.0

Post Treatment Influent and Effluent 5.0
FINAL NELLOR ENVIRONMENTAL
Engineering Report (Revised) TRUSSELL TECHNOLOGIES

Pure Water Monterey 3-5 TODD GROUNDWATER



3.2.1. Secondary Effluent Diversion Structure and AWP Facility Influent Pump Station

Secondary effluent, pulled from between the secondary effluent Rapid Mix facility of the RTP and
the SVRP diversion facility, will be diverted to the AWP Facility via the secondary effluent diversion
structure and the AWP Facility influent pump station.

3.2.2. Membrane Filtration Pretreatment

Sodium hypochlorite is injected ahead of the ozone system at a dose of 17 to 30 mg/L as Cl,. The
target combined chlorine residual ahead of the RO system is approximately 3 mg/L as Cl,. Residual
ammonia in the RTP secondary effluent is present at sufficient concentrations to react with the
sodium hypochlorite to form chloramines. Design criteria for the system are provided in Table 3-2.

Table 3-2: Sodium Hypochlorite Addition System

Sodium Hypochlorite Addition System?
Tank
Solution strength, % 125
Number of Storage Tanks 2
Capacity, gal (each) 10,300
Material HDLPE or XLPE with anti-oxidant liner
Pumps
Number (Duty + Standby) 1+1
Type Peristaltic
Maximum Capacity per Pump, gph 73.5
Rated Pressure, psig 60

a. HDLPE - High density linear polyethylene; XLPE — Cross-linked polyethylene.
3.2.3. Ozonation

The ozone treatment system will treat chloraminated secondary effluent from the RTP prior to
filtration by the downstream MF system.

3.2.3.1. Ozone Pretreatment

Ozone pretreatment can provide a number of benefits to a potable reuse treatment system: (1) low-
pressure membrane pretreatment, (2) CECs destruction, and (3) pathogen disinfection.

Ozonation prior to MF (also referred to as preozonation) can increase MF run times and flux for